171000110161

A A N )

Test Report

=

[=]

3

&
]

B
Ehndc ‘;."."-. :
‘ 'ﬁ'# E l.

No : (19) WPJC0828

[=] ¥
e
E

4 B
Product Name
RFLAAL: A ChED AR AT
Consigner
A 7 B A CRED A RA
Manufacturer
A - R
Test Type

S M T 7= o o e A 6 o

Suzhou Institute of Product Quality Supervision and Inspection



75 PH T 7 it 3
A

&

" A 56 B

No:(19)WPIC0828 217 3
Page 1 of 3
S Fhr
7 i R SR AR o bl
Product Name AR
RS A /B b AR g
, T KST5400/— — s
Type/Trademark . Work order number
FSL B0 A I 2 531 AT 3G PSR F
lost [vpe Grade
P Ay I B AR HTh Ll
. Foi| H ER[IZPAN 1 .l‘: :
RAERAL Name A -CRED A R Telephone L 36A2236704
Consigner Hhdk: e i S S 2R L
b % H1l5% o
Address AR X Ay ERE : Post Code
TP A/ B g ] L
PERL/ZERE gy cim HrmAE/—
Manufacturer
iR 3 1 BUREC/AREEIN o0 00 1o
Sampling Location Receipt Date/Sampling Date ‘
#t = AP/ ) g
Sampld QSR _—— Producing Date/Batch |/~
' No.
FE R () /AR S B e A PR /B
Sum of Sample (n) heie 3 Backup Sample =
/Sample Batch/Inventory /Storagé Site
o i "-‘.;)l{l.\g At T A 3 Ui o 4
5 T FHE RSO I E R et H 2 2019-08 01~2019-08 06
ample State Test Date

L 5 0 £

Test Basis

QB/T 4013-2010 {2 HAHMAFEY

fj"i J,: 1 Lb
'esL Conclu51on

FESRZE IS, BTRS I H 255 QB/T 4013-201 0453

/&

o=
B ES
Date 4%
PRI 5 3 B P S e \ Al
T L e
Home notes
. e
St 5%2429, Wik R %3? R IR gjjgl4§7

Approved by:
HH% . K646 43

Position:

Checked by:
gl AT

Inspected by:



o2 Ul 3w
No: (19)WPJC0828 Page 2 of 3

I 45 RIC %

Collection of Test Results

:J;- B e s N i g . -fl“1 ‘,'_I e,
L)]:_ 6 30 K6 3 H BN i) ARk Ko T K i £ L [ W]- ' ]m ]
% Test Item Unit Technical requirement Test result R
No. [
Ik —— (RN, A RVEE R AT O ER 2 f%
il S S AR SE 100k R TP 78R, JLBTE | o o
i = U T'JH!-L}J\ i Ft4
M/ T3mm
2 AR
|MERARZ100ke B , AR R, TR PSR e
”ﬁtk” J}TrhI}bg“ B =K (e b iy
IS —— | FFerER Tk
Xl — IETHAS /o i R &4 Pt ik Ak
3 LT B
M4, — |EfARH ~ REER 5 4
& —— |[ARH B IR et
_|AMeRRERIE, PhOGJE RSN S E g i
ARIAHBRIR, B KRR | Sl
1 ez
MR AL R 2R [, R as], ARV
—— |RIBIE. REEFUME, SRR N T AR OR i
D1 AR i L
 [HEKE S AT B K IR, E K2k AR P
B RN A KT 1%, e =
_ |HEARHUM AR AR R, AR B IR K AR o %
%, TEHE ORI B R 2 BRI AR S RREEE- N
5 R ALY
_ |HeRKBU S n PR A 3L e 2
JEEHRAS R BRI s KL . o Ll
AR EHKE 2R AR 2 .
TERKIER . e 2
P WA BB E B . PR, BUKERGE ] s g
6 i W Tk (1%




No: (19) WPJC0828

03 0 g 3 I
Page 3 of 3

I 45 RIL &

Collection of Test Results

== . . ; = o _ AT
i Hrs A1 L HoRER Rrsorogugsys| T
5] 4 . ; : . Individual
‘ Test Item Unit Technical requirement lest result ;
No. Judge
—— BRI LTSS KA. Fr 2k i
7 gl einlz
_ |mmmER, s S, RRETRR] e i
o BRI AEBUFINR AE R E i =
6 AR PR A 22 mm | E2 | T
,1/.5‘7‘}:'1 % Nl 4 & .
g [ ER semmti | wm |£12 0 i
M A
FENRRZE | mm | E£1.2 0 o

(Only responsible for the submitted samples)

(ARt A% 5 77)




